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Manufacturer : SHARP Corporation
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(B)Brand : SHARP

(C) Test Voltage : AC 120V/60Hz
Tested for comply with:

FCC CFRA47 Part 15 Subpart C
Test procedure used: ANSI C63.10: 2020;
KDB 558074 D01v05r02

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply
with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report and
Audix Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and
completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements. This report contains data that are not covered by
the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring
this product into compliance.

This report applies to single evaluation of one sample of above mentioned product and shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. . FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2020 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.205
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 : 2020
. . FCC Part 15: 15.247(d
Conducted Spurious Emissions ANS| C63.10 - 2oz§>) PASS
. : FCC Part 15: 15.247(a)(1
Carrier Frequency Separation Test ANSI C63.10 - 20(2())( ) N/A
. FCC Part 15: 15.247(a)(2
6dB Bandwidth Test ANSI C63.10 - 20(2())( ) PASS
. FCC Part 15: 15.247(b)(1
Maximum Peak Output Power Test ANSI C63.10 - 20(23( ) PASS
. FCC Part 15: 15.247(d
Band Edge Compliance Test ANSI C63.10 - 2025)) PASS
Power Spectral Density Test Ficl:\l g?rct:ég :1%5_'2232769) PASS
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

Note: Measurement uncertainty affection to the result is not considered, the EUT is technically
compliant with standard requirements.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant SHARP Corporation

Applicant Address 1 Takumi-cho, Sakai-ku Sakai City Osaka 590-8522 Japan

Manufacturer SHARP Corporation

Manufacturer Address 1 Takumi-cho, Sakai-ku Sakai City Osaka 590-8522 Japan

Factory TPV Electronics (Fujian)Co.,Ltd.

Factory Address angqla_g Economlc and Technological Development Zone, Fuging
City, Fujian Province

Product Electronic paper display

Model No. EP-C131

FCCID APYBSCO0004

Brand SHARP

Power Adapter Manufacturer: DELTA ELECTRONICS, INC.
M/N:ADP-45HG B
Input: AC 100-240V 1.5A 50-60Hz
Output: 5.0V Z==3A or 9.0V =Z==3A or 120V Z==3A or
15.0V===3A or 20.0V===2.25A
DC Cable: Unshielded, Undetachable, 1.5m

Sample Type Prototype production

Date of Receipt Jun.21, 2023

Date of Test Oct.17~Nov.13, 2023

Remark: This report only for BLE.
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2.2.Feature of Equipment Under Test

Product Feature & Specification

Product Electronic paper display
Model No. EP-C131

Radio IEEE802.11 a/b/g/n/ac
Power Source DC 12/15V

Bluetooth

Radio BDR +EDR; BLE

Frequency Range

2402-2480MHz

Type of Modulation

GFSK, n/4DQPSK, 8DPSK

Data Rate

1Mbps, 2Mbps, 3Mbps

Quantity of Channels 79/40

Channel Separation 1MHz/2MHz
2.4GHz Wi-Fi

Support Modes 802.11b/g/n20

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

Data Rate

802.11b: 1/2/5.5/11 Mbps;
802.11g: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 75Mbps

Channel Separation

SMHz

5GHz Wi-Fi

Support Modes

802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5260-5320MHz, 5500-5700MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM

Data Rate

802.11a: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps;
802.11ac: up to 433Mbps

Channel Separation

5MHz

Antenna System

Type of Antenna

shrapnel Antenna

Antenna Number

1

Antenna Peak Gain

Bluetooth Peak Gain: 2.51dBi
DTS/DSS Band Peak Gain: 2.51dBi.
U-NII-1 Band Peak Gain: 2.07dBi.
U-NII-2A Band Peak Gain: 2.33dBi.
U-NII-2C Band Peak Gain: 1.89dBi.
U-NII-3 Band Peak Gain: 1.91dBi.
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A ACER Z0W N/A
1. Notebook Power Cord(3C): Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32
Data Cable: Unshielded, Undetectable, 4.0m(Bond one ferrite core)

2.4.Block Diagram of connection between EUT and simulators

Notebook

EUT

(EUT: Electronic paper display)

2.5. Test information
A special software (Ampak RFTestTool,VER:7.0) was used to control EUT work in TX
mode (GFSK modulation), and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH2)
Tx Mode 1,2 Low :CHO 2402
GFSK 1,2 Middle: CH19 2440
modulation 1,2 High: CH39 2480

Audix Technology (Shenzhen) Co., Ltd.
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2.6. Test Facility
Site Description
Name of Firm :  Audix Technology (Shenzhen) Co., Ltd.

No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

EMC Lab. . Certificated by ISED, Canada
Company Number: 5183A
CAB identifier: CN0034
Valid Date: Mar.31, 2024

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2024

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2024

2.7. Measurement Uncertainty (95% confidence levels, k=2)
Test Item Uncertainty
Uncertainty for Conduction emission test +2.6dB(150KHZ to 30MHz)

in No. 1 Conduction
=+ 3.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test | +3.8dB(30~200MHz, Polarization: V)

in 3m chamber +4.0dB(200M~1GHz, Polarization: H)
+4.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test +4.0dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-18GHz) +4.0dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious +3.7dB(30MHz~1000MHz)
Emission test in RF chamber +3.3dB(1~26.5GHz)
Uncertainty for_Cc_Jnductlon Spurious +20dB
emission test
Uncertainty for Output power test +0.8dB
Uncertainty for Bandwidth test +4.6%
Uncertainty for DC power test +0.1%
Uncertainty for test site temperature and +0.6C
humidity +3%
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. Cal.
Interval
1 1# Shielding Room AUDIX N/A N/A Nov.09,22 | 3 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.01,23 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz | ENV216 102160 Jun.25,23 | 1 Year
4. RF Cable Eastsheep RG223 190424 Sep.15,23 | 1Year
5. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver | EUT Peripheral
[ 1 A ] A
80cm
0.8m
LISN#1 LISN#2 [ |
—

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(1V) dB(1V)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limits shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB)+Reading
(Receiver) (dBuV)

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Electronic paper display (EUT)
Model No. : EP-C131
3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.3.
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2. Turn on the power of EUT.
3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via Adaptor connected to the power mains through a line impedance stabilization network
(L.I.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the
block diagram of the test setup and photographs). The AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI
C63.10 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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Data: 3 File: E:\12CE2023 Report Data'T'TPVIA1Z2310026R1-RFC131-FCC.EMG6 (8)
g ']Level (dBu\) Date: 2023-10-28
T0

60

CC ! G
50\ | FCC PART 15 € (BVG)
bﬁ

FCCPART 15C

40
30
20
10
0
0.15 0.5 1 2 5 10 20 30
- Frequen MHz
Trace: (Discrete) uency (MHz)
Site no 11# CE Data Mo ]
Dis./Lisn 12023 ENVZ1le-L
Limit :FCC PART 15 C
Env./Ins. 21.6%CF/52% Engineer :3ucy
Power Rating :AC 120V/60Hz
Test Mode :ELE TX Mode
LIZN Cahle Etnizsion
No Freg Factor Loss Reading Level Limits Margin ERemark
[MHz) (dE) (dE) [dBuv) (ABuV) [dEuW) (dE)
1 0.154 9,62 0.01 z28.47 35.10 65.78 Z7.68 QF
2 0.17& 9,62 0.01 23.31 32.94 64.59 31.65 QF
3 0,190 9,62 0.01 zZ0.36 Z9.99 64.0z2 34.03 QF
4 0.211 9,62 0.01 17.55 Z27.18 63.15 F36.00 QF
5 0.226 9.62 0.01 14,72 Z24.35 g2.61 38,26 QF
3 0,369 9. 60 0.01 16.51 26.12 5Eg.52 32.40 QaF
Femarks: 1.Ewission Lewvel=LI3N Factor+Cable Loss+FEeading.

2.If the sverage liwit is mwet when using a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Data: 4 File: E:\1#CE'2023 Report Data'T'TPVA1Z22310026R1-RFIC131-FCC.EMG (8)
g ﬂLeveI (dBuV) Date: 2023-10-28
70

60 FCCPART 15 C

50\ FCC PART 15 € (AVG)

40
30
20
10
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) uency { )
Jite no 1 CE Data MNo HE
Dis./Lisn 12023 ENVZ16-N
Limit :FCC PART 15
Env./Ins. 1Z21.6%CF/52% Engineer :3ucy
Power Rating :AC 120V/60Hz
Test Maode tELE TX Mode
LISN Cahle Emission
No Freqg Factor Lo=s= RFeading Level Limits Margin FRemark
(MH=) [dE] (dE]) [dBuV) (dEuW) [dEuW) [dE]
1 0,154 9,69 0.01 Z6.64 36.34 65.78 29,443 QF
2 0,166 9.69 0.01 23.04 32.74 65.16 32.42 QaF
3 o.174 9.69 0.01 22.55 32.25 64,77 32.52 QaF
4 0.186 9.70 0.01 21.57 31.28 ad4.20 32.92 QF
5 0.230 9.70 0.01 14.61 24,32 62 .94 38.12 QF
3 0.369 9.7z 0.01 17.22 Z25.95 5g.52 31.57 QF

Femarks: l1.Ewission Lewvel=LI3N Factor+Cable Loss+Reading.
2.If the average liwit iz met whenh using a quasi-peak detector.
the EUT shall be deetned to meet both limits and weasurement
with average detector 1s uhhnecessary.
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4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipments
Frequency range: 30~1000MHz

Item Equipment Manufacturer Model No. Serial No. Last Cal. Inst:e?i}al
1. | 3m Chamber(NSA) AUDIX N/A N/A Aug.11,22 | 3Year
2. 3m Chamber(SE) AUDIX N/A N/A Sep.16,22 | 3 Year
3. Signal Analyzer Rohde & Schwarz FSV30 103670 Jun.25,23 | 1 Year
4. T“"OAg;]tBerr?sgba”d SCHWARZBECK | VULB 9168 429 0ct.10,23 | 1 Year
5. NSA Cable HUBER+SUHNER |[CFD400NL-LW | N0.3+190411 | Sep.20,23 | 1 Year
6. Coaxial Switch Anritsu MP59B 6201397223 | Apr.02,23 | 1 Year
7. EMI Test Receiver | Rohde & Schwarz ESR3 101931 Apr.01,23 | 1 Year
8. | Broadband Amplifier | SCHWARZBECK BBV9744 00259 Jun.25,23 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A

Note: N/A means Not applicable.

Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval

1. 3mChamber(Svswr) AUDIX N/A N/A Aug.09,22| 3Year
2. 3mChamber(SE) AUDIX N/A N/A Sep.16,22| 3Year
3. Signal Analyzer |Rohde & Schwarz FSV30 104050 Apr.01,23| 1 Year
4. Amplifier Agilent 83017A MY53270084 |Sep.20,23| 1 Year

EMC104-SM-S

5. RF Cable EMCI M-15000 190407 Jun.25,23| 1 Year
6. Test Software AUDIX e3 6.100913a N/A N/A
7. Horn Antenna ETC MCTD 1209 | DRH15F03006 |Aug.23,23| 1 Year
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) » || (FIBRE GLASS)

Coaxial Switch | AMP []Spectrum Analyzer[| PC System
I

Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

B 3m
D (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —»|| TURN TABLE

ABSORBER (Styrene)
(30cm maximum)

AMP | | Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23202 Page 15 of 76
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4.3. Radiated Emission Limits Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uV/m dB(uVv)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak

Above - 1000MHz 8 54.0 dB(p(&)/r)n (AEverage)

Remark : (1) Emission Level (dBuV/m) = Reading (Receiver) (dBuV) + Antenna Factor
(dB/m) + Cable Loss (dB)
Emission Level (dBuV/m) = Reading (Spectrum) (dBuV) + Antenna
Factor (dB/m) — Amp Factor (dB) + Cable Loss (dB)(above 1000MHz)
(2) The smaller limits shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.
4.4. EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. Electronic paper display (EUT)

Model Number . EP-C131
4.5. Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in BLE Tx mode.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23202 Page 16 of 76
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4.6.

4.7.

Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find
the maximum emission, all of the interface cables were manipulated according to ANSI
C63.10 regulation.

Frequency Above 30MHz:

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and
let it working in test mode, then test it.EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between 1
meter and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm
antenna is used as receiving antenna for frequency above 1GHz. Both horizontal and vertical
polarization of the antenna is set on Test. In order to find the maximum emission levels, all of
the interface cables must be manipulated according to ANSI C63.10 on radiated emission
Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
reported in report.

The bandwidth of the EMI test receiver (R&S ESR3) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz.

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is BLE-1Mbps:-3.557dB; BLE-2Mbps:
-8.543dB for BLE, and average limit is 20dB below peak limit, so if peak measured
level comply with average limit, the average level was deemed to comply with average
limit.
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FCC ID: APYBSC0004

BLE-1Mbps:
Duty cycle factor = 20log (1/duty cycle) =-3.557dB

Agilent Spectrum Analyzer - Swept SA
RF o e | | SENSE:INT ALIGM AUTO
Marker 3 A 625.000 ps Avg Type: Log-Pwr

PNO: Fast —+— 1rig:Free Run
IFGain:Low #Atten: 20 dB

Select Markerb

Ref Offset 10.5 dB
1L%gBldiv Ref 20.00 dBm

o T r T T 7 T ]
I I e e e el = R e R = e B e Normal
IR N R
I

IU

Delta

O O I
D A

off

MKR MODE| TRC| SCL = i FUNCTION FUNCTION WIDTH FUNCTIONWALUE A

o2 1]tlm aisous Il |

2 I

3 (@B 500 I ;

4 C 13%ms| I Properties»

5 7 I
I T [ —

; I I '
I I

5 I I Mo

10 I I 10f2

11 I B

< ¥

BLE-2Mbps:
Duty cycle factor = 20log (1/duty cycle) =-8.543dB

Agilent Spectrum Analyzer - Swept SA

| SENSE:INT ALIGN AUTO
Avyg Type: Log-Pwr

—— Trig: Free Run
IFGain:Low #Atten: 20 dB

Select Mi-llkerb

Ref Offset 10.5 dB
Ref 20.00 dBm

IU

Normal

Delta

Fixedr

off

Properties»

More
10f2
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FCC ID: APYBSC0004

Frequency: 30MHz~1GHz

Data: 3 File: E2023 Report Data'T\TPVA1Z22310026R1-FCC-RF.EMG (8)
BDLMI {dBuY/m) Date: 2023-11-04
72.0
64.0
56.0 FCCPART15C(§ML
-6dB
48.0 el
4&0———J
32.0
24.0
16.0
8.0
rj3l] 224, 418. 612, 806. 1000
Frequency {MHz)
3ite no. : 3m Chamber Data no. HE
Di=s. / Ant. : 3m 2023 WULE 9165-429 Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Enwv. / Ins. : 23.6%CE5% Engineer : Abhel
Test Maode : BLE TXZ HMode
Ant. Cahle Emi=s=ion
No. Fredq. Factor Loszs EReading Lewvel Limits HMargin Femark
[(MH=z) [dBFm) (dE) [dBuV) (dBuv/m) (dBuW/m) (dE)
1 30,000 15.90 0,49 37.468 Z6.55 40,00 13.45 QP
2 105. 660 16.17 0.89 39.90 Z6.91 43 .50 16.59 QF
3 21z2.360 15.60 1.21 37.95 25.44 43.50 15.06 QF
4 491,720 Z3.53 1.581 33.77 Z29.24 45.00 16.76 QF
5 555,650 24,67 1.96 3z2.17 Z9.0z2 45.00 16.95 QF
3 672 .140 Z6.44 Z2.18 34.581 33.87 45.00 12.13 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 4 File: E: 2023 Report Data'T\TPVA1Z22310026R1-FCC-RF.EMG (8)
BuLweI {dBu\im) Date: 2023-11-04
72.0
64.0
h6.0 FECPART-15-C{3M)
-6idB
48.0 —
4&0———J
4
320
24.0
16.0
8.0
0
30 224, 118. 612, 806. 1000
Frequency (MHz)
Fite no. 3m Chatrber Data no. 4
Dis. / Ant. 3m 2023 WULE 9165-429 Ant. pol. HORIZONTLL
Limit FCC PALRT 15 C (3M)
Enw. / Ins. 23.6%C55% Engineer Ahel
Test Mode ELE TX Mode
Ant. Cahle Emission
Na Freqg Factor Los= EReading Lewel Limits Margin Remark
(MH=z) {dE/m) [dE) [dBuv) {dBuW/m) (dEuV/m) [dE)
1 105. 660 16.17 0.59 35.37 25.38 43.50 15.12 QF
2 266,680 158.40 1.36 41.41 3z2.07 46.00 13.93 QF
3 294.510 19.30 1.41 39.28 30.949 45.00 15.01 QF
4 672,140 26.44 2.15 32.91 31.97 45.00 14.03 QF
5 751.750 28.24 2.35 31.39 32.81 46.00 13.19 QF
3 §529.280 28.69 2.46 32.66 34.86 46.00 11.14 QF
FBemarks: 1. Emission Lewel= Antenna Factor + Cable Loss 4+ Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Frequency: 1GHz~18GHz
BLE-1Mbps:

Data: 41 File: F:i2023 Report TPVA172310026RTEP-C131R172310026R1-BT.EMG (64)

12 ']Level {(dBu\m) Date: 2023-10-17

108.0
96.0

84.0
FCC PART 15C PEAK

72.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. ro41

Dis. / Ant. : 3m 2023 MCTD1z209-30046 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Enwv. / Ins. : 23.2%C/5Z.5% Engineer : nier

Test Hode : BELE1M 240zZMHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 42 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level (dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
ra
48.0
36.0
24.0
12.0
l31000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 42
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. HORIZOWTAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BELE1M Z240ZMH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z402.00 27.61 4,86 34,36 93.32 91.43  ————-m  ————— Peak
2 4804.00 31.:20 .50 33.658 46.18 50,20 74.00 23.80 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 43 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. HEE 3¢

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier
Test Hode : BELE1HM 240zZMHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44 File: F:12023 Report\TPVA1Z2310026RT'EP-C13 T\ A172310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
2
48.0
36.0
24.0
12.0
l31000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 44
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test HMode BELE1M 2Z40ZMH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MHz) {dE/m) (dE) [dE) (dBuW) (dBuW/m) (dBEuV/m) (dE)
1 240:2.00 z27.61 4.56 34.36 94.40 92,51 @ —-—————  ————— Peak
2 4504.00 31.:20 6.50 33.68 45.73 49,75 74.00 24.25 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 45 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. 45

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier
Test Hode : BELE1HM 2440MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 46 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level (dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
Fi
48.0
36.0
24.0
12.0
l31000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 45
Di=. / Ant, 3m 2023 MCTD1z09-3006 Ant. pol. VERTICAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BELE1M Z2440MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z440.00 27.76 4,90 34,36 95.13 93.43  ———--=  ————— Peak
2 4880.00 31.44 .54 33.69 45,37 49, 66 74.00 Z24.34 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 47 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. 47

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier

Test Hode : BELE1HM 2440MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level (dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
L
48.0
36.0
24.0
12.0
l31000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 45
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. HORIZOWTAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BELE1M Z2440MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z440.00 27.76 4,90 34,36 90.77 89.07 ————-— == Peak
2 4880.00 31.44 6.54 33.69 45.64 49,93 74.00 24.07 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 49 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. 49

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier

Test Hode : BELE1HM 24580MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 50 File: F:12023 Report\TPVA1Z2310026RT'EP-C13 T\ A172310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
48.0
36.0
24.0
12.0
l31000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. j=1n]
Dis. / Ant. 3m 2023 MCTD1209-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test HMode ELE1M 24S50MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MHz) {dE/m) (dE) [dE) (dBuW) (dBuW/m) (dBEuV/m) (dE)
1 Z450.00 z27.80 4.93 34.35 92.15 90,53 —-—-—-—— ————— Peak
2 4960.00 31.98 6.58 33.69 45.78 50.65 74.00 23.35 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 51 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0

48.0

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. 51

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier
Test Hode : BELE1HM 24580MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 52 File: F:12023 Report\TPVA1Z2310026RTEP-C13 T\ A1Z2310026R1-BT.EMG (64)
12 ']Level {dBu\/m) Date: 2023-10-17
108.0
96.0 !
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
48.0
36.0
24.0
12.0
l31000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 3m Chatrber Data no. 52
Dis. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. WERTICAL
Limit FCC PART 15C PELRLE
Enwv. / Ins. 23.2%C/52.5% Engineer nier
Test HMode ELE1M 2450MH=z TX
Ant. Cakble Amp Emission
o Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHz) (dE/m) [dE) [dE) (dEuV) (dBuV/m) (dEuV/m) [dE)
1 Z450.00 z27.80 4.93 34.35 97.61 95,99 ———eee Peak
2 4960.00 31.98 6.58 33.69 46.12 50.99 74.00 23.01 Peak

Bemarks: 1.

Frmission Lewel=
—imp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

BLE-2Mbps:

Data: 53 File: F:i2023 Report TPVA172310026RTEP-C131R172310026R1-BT.EMG (64)

12 ﬂLeveI (dBuim) Date: 2023-10-17

108.0
96.0

84.0
FCC PART 15C PEAK

72.0
60.0

48.0

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. : 53

Dis. / Ant. : 3m 2023 MCTD1z209-30046 Ant. pol. : WERTICAL
Limit : FCC PART 15C FPELE

Enwv. / Ins. : 23.2%C/5Z.5% Engineer : nier
Te=st HMode : BELEZM 240ZMHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 54 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0 !
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
2
48.0
36.0
24.0
12.0
01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 54
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. VERTICAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BLEZM Z240ZMH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z402.00 27.61 4,86 34,36 97.40 95.51 —-—----  ————— Peak
2 4804.00 31.:20 .50 33.68 45.35 49,37 74.00 24.63 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 55 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. : 55

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier

Test Hode : BLEZHM 240zZMHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 56 File: F:12023 Report\TPVA1Z2310026RT'EP-C13 T\ A172310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
K
48.0
36.0
24.0
12.0
l31000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. =13
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. HORIZOWTAL
Limit FCC PART 15C PELE
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test HMode BELE:ZM 2Z40ZMH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MHz) {dE/m) (dE) [dE) (dBuW) (dBuW/m) (dBEuV/m) (dE)
1 240:2.00 z27.61 4.56 34.36 91.19 89,30 ——————  ————— Peak
2 4504.00 31.:20 6.50 33.68 45.30 49,32 74.00 24.68 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 57 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. : 57

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier

Test Hode : BLEZHM 2440MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 58 File: F:12023 Report\TPVA1Z2310026RT'EP-C13 T\ A172310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0
1
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
L
48.0
36.0
24.0
12.0
G1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 55
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test HMode BELEZM 2440MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MHz) {dE/m) (dE) [dE) (dBuW) (dBuW/m) (dBEuV/m) (dE)
1 Z440.00 27.76 4.90 34.36 89.62 87,92 - ————— Peak
2 4880.00 31.44 6.54 33.69 45.97 50.26 74.00 23.74 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 59 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. : 59

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier
Test Hode : BLEZHM 2440MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 60 File: F:12023 Report\TPVA1Z2310026RT'EP-C13 T\ A172310026R1-BT.EMG (64)
12 ']Level {dBu\V/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 - FCC PART 15C AV
L
48.0
36.0
24.0
12.0
l31000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. &0
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test HMode BELEZM 2440MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MHz) {dE/m) (dE) [dE) (dBuW) (dBuW/m) (dBEuV/m) (dE)
1 Z440.00 27.76 4.90 34.36 95.65 93,85 —————= ————— Peak
2 4880.00 31.44 6.54 33.69 45.86 50.15 74.00 23.85 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 61 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0

18.0 MJ

36.0

24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. HE S

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier
Test Hode : BLEZHM 24580MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 62 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level (dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
2z
48.0
36.0
24.0
12.0
01000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. G2
Di=. / Ant, 3m 2023 MCTD1z09-3006 Ant. pol. VERTICAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BLEZM Z2480MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z450.00 27.80 4,93 34,35 956.583 95.21 —----= e Peak
2 49g0.00 31.98 6.58 33.69 44,94 49,581 74.00 24.19 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

Data: 63 File: F:i2023 Report TPVA1Z2310026R1TEP-C131\A122310026R1-BT.EM6 (64)
Level (dBuW/m) Date: 2023-10-17

120

108.0

96.0

84.0
FCC PART 15C PEAK

2.0
60.0
48.0
36.0
24.0
12.0

01000 4400. 7300. 11200, 14600. 13000

Frequency (MHz)

3ite no. : 3m Chamber Iata no. HE 3]

Dis. / Ant. : 3m 2023 MCTD1209-3006 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15C FELE

Env. / Ins. @ Z3.Z2%C/5Z.5% Enginesr : nier

Test Hode : BLEZHM 24580MHz TX
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 64 File: F:2023 Report TPVATZ2310026RTEP-C131T\RA122310026R1-BT.EMG (64)
12 ']Level (dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 _ FCC PART 15C AV
L
48.0
36.0
24.0
12.0
l31000 4400. 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. G4
Di=. / Ant, 3m 2023 MCTD1209-3006 Ant. pol. HORIZOWTAL
Limit FCC PART 15C FELK
Env. / In=s. Z3.Z%CSB2.5% Engineer nier
Test Mode BLEZM Z2480MH=z TX
Ant. Cable iwp Emission
o Freq. Factor Loss factor Reading Lewvel Limits Hargin Remark
[MH=z) (dE/ ) [dE] (dE]) (dBuV) (dBuW/m) (dBul/m) (dE)
1 z450.00 27.80 4,93 34,35 91.14 89.52  ————--m e Peak
2 49g0.00 31.98 6.58 33.69 45.24 50.11 74.00 23.89 Peak

Emission Lewel=
—iwp factor.
The emission lewvels that are 20d4B below the official
limit are not reported.

Antenha Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: APYBSC0004

5. CONDUCTED SPURIOUS EMISSIONS

5.1. Test Equipments
Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 | PXASignal Agilent N9030A  |MY51380221 | Apr.01,23 | 1 Year
Analyzer
2. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.02,23 1 Year

5.2.

5.3.

5.4.

5.5.

Block Diagram of Test Setup
Please reference to section 2.4.

Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required under this paragraph shall be 30dB instead of 20dB.

Test Procedure

Use the test method descried in ANSI C63.10:

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions With peak
detector.

Test result
PASS (The testing data was attached in the next pages.)

EUT: Electronic paper display

M/N: EP-C131

Test date: 2023-11-04 Pressure: 102.3+1.0 kpa Humidity: 53.6+3.0%
Tested by: Jason Test site: RF site Temperature:25.5+0.6 'C
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FCC ID: APYBSC0004

BLE-1Mbps:
GFSK
2402MHz 2402MHz(10GHz — 26GHz)

Agilent Spectrum Analyzer - Swept Sk Agilent Spoctrum Analyzer - Swept S&

Peak Search

- e 1 .

g v Type: Lag Pur L Dispiay Marker 1 25.616000000000 GHz ) Avg Type: Log Pur

S Trig: Frae Run Avg|Hold=> 100100 e S Trig: Frae Run Avg|Hold=> 100100
#Arten: 20 dB #Arten: 20 dB

bisplay Line -17.09 dBm
NextPeak|

Ref Offset 11 dB. i Ref Offset 11 dB.
Ref 20.00 dBm Ref 20.00 dBm

Next Pk Right

Next Pk Left

PPN Y NP

Marker Delta

Center 2.402000 GHz Span 3.000 MHz| Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts) #VBW 300 kHz Sweep 1.529 s (1001 pts) Mkr—CF|

FUNCTION WIDTH FUNCTION VALUE

FUNCTION __ FUNCTION WIDTH FUNCTION VALUE A A 3 FUKCTION

El
-~ st E --
e |

Mkr—RefLvl

Agilent Spectrum Analyzor - Swopt SA Agilent Spoctrum Analyzer - Swopt SA

Marker 1 835.100000000 MHz Avg Type: Log-Pur : Bnsimlil Marker 2 2.400000000000 GHz Avg Type: Log-Pur
Ao T Trig:Frae Run AvglHold:>100/100 Tho T o Trig:Frae Run AvglHold:>100/100
IFGain:Low #Arten: 20 dB e IFGain:Low #Arten: 20 dB Eﬂen“m.

Ref Offset 11 dB Ref Offset 11 dB

7 0 2
Ref 20.00 dBm - N Ref 20.00 dBm /40 D—————

Next Pk Right Normal
 ——]
Delta
|canansnnsannl |
| S S —— T NP T — e e Fixed>
T
Stop 1.0000 GHz Start 2.31000 GHz Stop 2.40500 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts) #Res BW 100 kHz # Sweep 9.133 ms (1001 pts) off
WER MODE ] FURCTION __ FUNCTIONWIDTH ___ FUNCTIONVALUE & ] FURCTION _ FUNCTIONWIDTH | FUNCTION VALLE
| B | 2.390 000 GHz
2,400 000 GHz
MKr—RefLvl
|
More,
1 1af2
1 v
< >
rse e

Agilent Spectrum Analyzer - Swept 54

L 2 05:33:55 PMov

Marker 1 3.403000000000 GHz 3 Avg Type: Log-Pwr TRAC
PHO: Fast Ly Trig: Free Run Avg|Held>100/100 TYFE|
IFGain:Low #Atten: 20 dB

Aher r NextPeak|
Ref Offset 11 dB Mikri 3 GHz
Ref 20.00 dBm

Next Pk Right

Peak Search

Next Pk Left|

IO N By - e i . Marker Delta

Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 860.1 ms (1001 pts) MKr—CF|
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

2440MHz

Agilent Spectrum Analyzer - Swept SA

Display Line -15.05 dBm

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.440000 GHz

#Res BW 100 kHz #VBW 300 kHz

MER WODE, TRC SCL X FUNCTION

A
2

Avg Type: Log-Pwr
AvglHold>100/100

.440 012 GHz
4.955 dBm

Span 3.000 MHz|

FUNCTION WIDTH FUNCTIONVALLE =~

Agilent Spectrum Analyzer - Swept S

Marker 1 3.763000000000 GHz
PHO: Fast Lyt
IFGain:L ow

2440MHz(1GHz — 10GHz)

Trig: Free Run
#Atten: 20 dB

Avg Typs
Avg|Held: 1001100

Ref Offset 11 dB
Ref 20.00 dBm

Display Line
-15.05 dBm
off

System
Display»
Settings

Next Pk Right
Next Pk Left

: Marker Delta

Stop 10.000 GHz,
Sweep 860.1 ms (1001 pts)

FUNCTION VALUE =

FUNCTION __ FUNCTION WIDTH

STATUS.

Agilent Spectrum Analyzer - Swept SA

Marker 1 836.070000000 MHz
PN

rFast o Trig:Fres Run
IFGain:L ow

#itten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

| I ST

#Res BW 100 kHz #VBW 300 kHz

; FUNCTION
50813 dBm|

Avg Type: Log-Pwr
AvglHold:> 100H00

et P i o A b P

05:46:57 P o D4, 2023

Stop 1.0000 GHz
Sweep 92.73 ms (1001 pts)

Agilent Spectrum Analyzer - Swept S

Peak Search L
Marker 1 25.696000000000 GHz
FHO: Fast

IFG

Trig: Free Run
#Atten: 20 dB

Peak Search

Ref Offset 11 dB
Ref 20.00 dBm

Marker Delta

Start 10.000 GHz

es BW 100 kHz #VBW 300 kHz

Next Pk Right
Next Pk Left

Marker Delta

FOSI T S BT S

Stop 26.000 GHz
Sweep 1.529 5 (1001 pts)

FUNCTION vl

FUNCTION __ FUNCTION WIDTH

Mkr—RefLvl,

R WODE TR
| ——
Mkr—RefLvi
|mm—
More
10f2]
=3

usa

sTATUS

STATUS.
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

2480MHz

2480MHz(10GHz — 26GHz)

Agilent Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
PHO: ¥ide (o Trig: Free Run AvglHold:> 100100
IFGain:L ow #itten: 20 dB

Display Line -14.73 dBm

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.430000 GHz

MER MODE TRC i FUNCTION | FUNCTIONWIDTR

#Res BW 100 kHz #VBW 300 kHz Sweep 1.533 ms (1001 pts)

Span 3.000 MHz

FUNCTIONVALLE _ &

Display Line
-1473

On Off |

Agilent Spectrum Analyzer - Swept S

) A v Type: LogP
Marker 1 25.600000000000 au e run m:':IH:::::“;ou"nuow
Foaniow

AAren: 20 dB

05:03:48 PMNoy
TRACE|

Ref Offset 11 dB
Ref 20.00 dBm

Next Pk Right

S

Start 10.000 GHz Stop 26.000 GHz|
#Res BW 100 kHz Sweep 1.529 s (1001 pts)

IR WODE TRC SCL FUNCTION __ FUNCTION WIDTH FUNCTION VLU

Mikr—RefLvl;

HAl

More
1of2

uss STATUS.

T S S ———TY

X Avg Type: Log-Pwr
Marker 1803000000000 Mz BSEIrom AvglHold:> 100H00
\FGolnilow * #Atten: 20 4B

Ref Offset 11 dB
Ref 20.00 dBm

R DR S y—

FUNCTION

B v
"n B803.09 MHz | 60,407 dBm |

Stop 1.0000 GHz

#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

il

Marker Delta

Mkr—CF|

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept S

Marker 2 2.500000000000 GHz
PHO:

Wido Uy Trig: Free Run
IFGainow _ #Atten: 20 dB e D
>
Ref Offset 11 dB 2
Ref 20.00 dBm s
Normal
e |
Deita
I
Fixed>
" |
Stop 2.51000 GHz|
#VBW 300 kHz Sweep 3.200 ms (1001 pts) off
FUNCTION _ FUNCTION WIDTH FUNCTION VAUE &
2483 500 GHz 458,793 dBm | [ —
2500000 GHz £51.152 dBm |
T Properties»
More
10f2

usc STATUS.

Agilent Spectrum Analyzer - Swept SA

EX Avg Type: Log-Pur
R e LI fm O Trig: Free Run AvglHold:> 100100
IFGain:L ow #itten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Start 1.000 GHz

WER 0D TRE SEL % FUNCTIoN
1 “nn 3808 GHz| 52015 dBm|
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05:55:34 PM oy
T

Stop 10.000 GHz
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1
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Properties»

A:|
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= STATUS.
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FCC ID: APYBSC0004

AUDIX Technology (Shenzhen) Co., Ltd.

BLE-2Mbps:

GFSK

2402MHz

Agilent Spectrum Analyzer - Swept Sh

bisplay Line -17.24 dBm

Ref Offset 11 dB.
Ref 20.00 dBm

Center 2.402000 GHz
#Res BW 100 kHz

* #atten: 20 4B

#VBW 300 kHz

FURCTION

vg Type: Log-Pwr
¥ Trig: Free Run AvglHold:>100/100

Span 5.000 MHz|
Sweep 2.533 ms (1001 pts)

FUNCTION WIDTH FUNCTION VALUE

Display

2402MHz(10GHz — 26GHz)

Agilent Spoctrum Analyzer - Swept S&

Marker 1 25.664000000000 GHz Avg Type: Log-Pwr
PHO; Fast
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S Trig: Frae Run AvglHold:>100/100
#Atten: 20 4B
NextPeak|

Ref Offset 11 dB.
Ref 20.00 dBm

Next Pk Right

Ee——
Next Pk Left
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O P ——
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—— |
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|
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Agilent Spectrum Analyzor - Swopt SA

AMarkEr 1 718.700000000 MHz

Avg Type: Log-Pur

Peak Search

.Marker 2 2.400000000000 GHz Avg Type: Log-Pwr
i

Agilent Spoctrum Analyzer - Swept SA
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Next Pk Right! Normal
|enm ") |
Delta
|canansnnsannl |
1
P e e R —— S Fixed>
I T
Stop 1.0000 GHz Stop 2.40500 GHz
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FCC ID: APYBSC0004

2440MHz(1GHz — 10GHz)

Agilent Spectrum Analyzer - Swept S

2440MHz

Agilent Spectrum Analyzer - Swept SA
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AUDIX Technology (Shenzhen) Co., Ltd.

2480MHz

2480MHz(10GHz — 26GHz)

Agilent Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
PHO: ¥ide (o Trig: Free Run AvglHold:> 100100
IFGain:L ow #itten: 20 dB

Display Line -14.95 dBm

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.430000 GHz
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Marker 1 26.000000000000 W e Trig: Free Run AvglHeld:>100/100
IFGainLow | #Aten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Next Pk Right

PN i3 bt P o bt

‘Start 10.000 GHz Stop 26.000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.529 s (1001 pts)

IR WODE TRC SCL FUNCTION __ FUNCTION WIDTH FUNCTION VLU

Mikr—RefLvl;

HAl

More
1of2

uss STATUS.

T S S ———TY
X Avg Type: Log-Pwr

Marker 180100000000 VHz B AvglHold:> 100H00

\FGolnilow * #Atten: 20 4B

Ref Offset 11 dB
Ref 20.00 dBm

S s ——————

Start 30.0 MHz

B v FUNCTION

1 “"n B804.06 MHz | £0.179 dBm |

06:34:08 PM o D4, 2023

Stop 1.0000 GHz
E: #VBW 300 kHz Sweep 92.73 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

il

Marker Delta

Mkr—CF|

Mkr—RefLvl

=
%|

10f2]

usa sTATUS

Agilent Spectrum Analyzer - Swept S

Marker 2 2.500000000000 GHz
PHO:

Wido Uy Trig: Free Run
IFG: ow #Atten: 20 dB Select Marker
»
Ref Offset 11 dB 2
Ref 20.00 dBm s
Normal|
| eaenzeersenseenss ] |
Deita
I
Fixed>
" |
Start 247700 GHz Stop 2.51000 GHz|
es BW 100 kHz #VBW 300 kHz Sweep 3.200 ms (1001 pts) off
WER: WODE TRC ScL FUNCTION  FUNCTION'WIDTH __ FUNCTIONVALUE |
2483500 GHz| 52,734 9Bm | ||
2500000 GHz 51633 dBm |
T Properties
More
10 10f2
1 @
« >
s STATUS.

2480MHz(1GHz — 10GHz)

Agilent Spectrum Analyzer - Swept SA
3. Avg Type: Log-Pur
R LI rm S Trig:Free Run AvglHold:> 100100
IFGain:Law _ #Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

FUNCTIoN
52035 dBm |

Sweep 860.1 ms (1001 pts)

05:35:20 PM oy
T

Stop 10.000 GHz

SQIECI:MH‘I(!'.
1

LI

Properties»

A:|
28
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6. 6DB & 99% BANDWIDTH TEST

6.1. Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. Inst:e?i}al
1. |PXA Signal Analyzer Agilent N9030A | MY51380221 | Apr.01,23| 1 Year
2. RF Cable HUBER+SUHNER SU;?(';GLE 505238/6 | Apr.02,23| 1 Year
6.2. Block Diagram of Test Setup
Please reference to section 2.4.
6.3. Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.
6.4. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.8.2:

The automatic bandwidth measurement capability of an instrument may be employed using
the X dB bandwidth mode with X set to 6 dB, if the functionality described in 11.8.1 (i.e.,
RBW =100 kHz, VBW > 3 x RBW, and peak detector with maximum hold) is implemented
by the instrumentation function. When using this capability, care shall be taken so that the
bandwidth measurement is not influenced by any intermediate power nulls in the
fundamental emission that might be >6 dB.

Use the test method descried in ANSI C63.10 clause 6.9.2:

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers are each equal to 0.5% of the total mean power of

the given emission. The following procedure shall be used for measuring 99% power
bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analyzer shall be between 1.5 times and 5.0 times the
OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the
OBW, and VBW shall be approximately three times the RBW, unless otherwise specified
by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral
envelope shall be more than [10 log (OBW/RBW)] below the reference level. Specific
guidance is given in 4.1.5.2.

d) Step a) through step c) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace
stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the
measured bandwidth.
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g) If the instrument does not have a 99% power bandwidth function, then the trace data points
are recovered and directly summed in linear power terms. The recovered amplitude data
points, beginning at the lowest frequency, are placed in a running sum until 0.5% of the
total is reached; that frequency is recorded as the lower frequency. The process is repeated
until 99.5% of the total is reached; that frequency is recorded as the upper frequency. The
99% power bandwidth is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument
display; the plot axes and the scale units per division shall be clearly labeled. Tabular data
may be reported in addition to the plot(s).

6.5. Test Results
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AUDIX Technology (Shenzhen) Co., Ltd.

BLE-1Mbps:

EUT: Electronic paper display

M/N: EP-C131

Test date: 2023-10-27

Pressure: 101.3+1.0 kpa

Humidity: 52.4+3.0%

Tested by: Jason

Test site: RF site

Temperature: 23.1+0.6°C

Frequency

Test Mode (MH2)

-6dB Bandwidth
(KHz2)

Limit
(KH2)

2402

715.6

=500

GFSK 2440

714.3

=500

2480

712.8

=500

Conclusion: PASS

GFSK

2402MHz

— 73 .
Canter Freq: 2.402000000 GHz
Trig: Free Run Avg|Hold: 1001100

900,12 PM Oct 27, 2023
Radie Std: None

Radio Device: BTS

AmptdlY Scale

AL
Canter Freq: 2440000000 GHz
Free Run

Radie Std: Nene
AvglHold: 1001100

09:00:31 20 Oct 27, 2023
Frequency

Ref Value

Ref 20.00 dBm

Center 2.402 GHz

HRes BW 100 kHz #VBW 300 kHz

Total Power 10.2d

Occupied Bandwidth
1.0908 MHz
12.636 kHz
715.6 kHz

OBW Power 99.0f

x dB

Transmit Freq Error
x dB Bandwidth

Sweep 2.533 ms|

-6.00 dB

20.00 dBm
Ref 20.00 dBm

Span 5 MHz Center 2.44 GHz

Res BW 100 kHz

Bm Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

0 %

#VBW 300 kHz

Total Power

1.0874 MHz

17.004 kHz
714.3 kHz

OBW Power
x dB

Sweep 2.533 ms|

2480MHz

Agilen rum Analyzer - Dccupied BW
r —- 73
Canter Freq: 2.460000000 GHz

Center Freq 2.480000000 GHz
Trig: Free Run Avg|Hold: 100/100

Radie Std: None

Radio Device: BTS

09,0048 PM Gct 27, 2023
Frequency

Ref 20.00 dBm

e
|

Center 2.48 GHz

HRes BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
1.0875 MHz
20.395 kHz
712.8 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 2.533 ms|

12.3 dBm

99.00 %
-6.00 dB

Center Freq
2.430000000 GHz
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BLE-1Mbps:

EUT: Electronic paper display

M/N: EP-C131

Test date: 2023-11-13 Pressure: 101.3+1.0 kpa Humidity: 52.4+3.0%
Tested by: Jason Test site: RF site Temperature: 23.1+0.6°C

Test CH 99%Bandwidth Limit
Mode (KHz) (MH2z)
2402 1062.6
GFSK 2440 1065.4 N/A

2480 1061.0

Conclusion: Pass

GFSK
2402MHz 2440MHz

ped s /= KepsightSpectrum Anakyzer - Occupied BN -
2 A NS AN . 01:31:20 PMNow 13,2023 I I A 01:32:04 PNy 13,2023
Ref Value 20.00 dBm $EanrFmg zwzmmm:: G‘:xm o0 Radio Std: None Amptd/Y Scale Center Freq 2.440000000 GHz (;e‘merrFra;: z,uounougn s:zld o Radio Std: None
W Trig: Free Run vglHold: W Trig: Free Run vgHol
SFGainLow  #Atten: 20 dB Radio Devics: BTS MFGainiow  #Atten: 20 B Radio Device: BTS
RefValue

20.00 dBm
Ref 20.00 dBm e — | Ref 20.00 dBm
Anenunnon.
2048)
J—

Scale/Div
160 dB.

Center 2.402000 GHz Span 5.000 MHz|

Center 2.440000 GHz Span 5.000 MHz|
#Res BW 30 kHz #VBW 100 kHz Sweep 6.867 ms;

#Res BW 30 kHz #VBW 100 kHz Sweep 6.867 ms]

Occupied Bandwidth Total Power 1.60 dBm
1.0626 MHz

Transmit Freq Error 22.244 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.321 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 3.15 dBm
1.0654 MHz

Transmit Freq Error 24.435 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.334 MHz x dB -26.00 dB

d i NSE I z 01:32:34 PM Now 13, 2023
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
'NFE v Trig: FreeRun Avg[Hold: 100100

SFGainow | #ATien: 20 dB Radio Device: BTS

Ref 20.00 dBm

Center 2.480000 GHz ) Span 5.000 MHz|
#Res BW 30 kHz #VBW 100 kHz Sweep 6.867 ms;

Occupied Bandwidth Total Power 3.75 dBm
1.0610 MHz

Transmit Freq Error 30.665 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.300 MHz x dB -26.00 dB
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BLE-2Mbps:

EUT: Electronic paper display

M/N: EP-C131

Test date: 2023-10-27

Pressure: 101.3+1.0 kpa

Humidity: 52.4+3.0%

Tested by: Jason

Test site: RF site

Temperature: 23.1+0.6°C

Frequency

Test Mode (MH2)

-6dB Bandwidth
(KHz2)

Limit
(KH2)

2402

1084

=500

GFSK 2440

1107

=500

2480

1108

=500

Conclusion : PASS

GFSK

2402MHz

Agilent Spectrum Analyzer - Dccupied BW.

A
Canter Freq: 2.402000000 GHz Radi

Center Freq 2.402000000 GHz
Avg|Hold: 100/100

09,09:37 P Oct 27, 2023
one

Radio Device: BTS

2440MHz

Agilent Spectrum Analyzer - Occupied BW.

Frequency

Center Freq 2.440000000 GHz

HIFGain:Low

A
Center Freq: 2.440000000 GHz Frequency
Free Run Avg|Hold>100100

Ref 20.00 dBm

Center 2.402 GHz

HRes BW 100 kHz #VBW 300 kHz

Total Power 10.0 dBm

Occupied Bandwidth

2.0939 MHz
20.310 kHz
1.084 MHz

99.00 %
-6.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

Ref 20.00 dBm

Center Freq

Center 2.44 GHz
HRes BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

2.0964 MHz
26.646 kHz
1.107 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

sTATUS

2480MHz

Agilent Spectrum Analyzer - Dccupied BW.

x dB -6.00 dB

GH;
Avg|Hold: 100/100

Radio Device: BTS

Meas Setup

Ref 20.00 dBm

Center 2.48 GHz

HRes BW 100 kHz #VBW 300 kHz

Total Power 12.7 dBm

Occupied Bandwidth

2.0950 MHz
31.232 kHz
1.108 MHz

99.00 %
-6.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

Span 8 MHz
Sweep 4 ms

AvgMode,

|Exp. Repeat,
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BLE-2Mbps:

EUT: Electronic paper display

M/N: EP-C131

Test date: 2023-11-13

Pressure: 101.3+1.0 kpa

Humidity: 52.4+3.0%

Tested by: Jason

Test site: RF site

Temperature: 23.1+0.6°C

Test
Mode

CH

99%Bandwidth
(KHz2)

Limit
(MHz2)

2402

2070.1

GFSK

2440

2070.5

N/A

2480

2074.9

Conclusion: Pass

GFSK

2440MHz

2402MHz

‘Center Freq: 2.402000000 GHz
™ Trig: Free Run
#Aten: 20 4B

Span 6.0000 MHz
NFE =
#FGain:Low

Ref 20.00 dBm

Center 2.402000 GHz

#Res BW 30 kHz #VBW 100 kHz

AvglHold: 1001100

01:39:49 PH Now 13, 2023

Radio St

Radio Device: BTS

Span 6.000 MHz|
Sweep 8.2 ms

= Keysight Spectrum Analyzer - Occupied BW

Center Freq 2.440000000 GHz
NFE

e Trig: Free Run
HFGainLow

#Amen: 20 0B

Ref 20.00 dBm

Center 2.440000 GHz
#Res BW 30 kHz

Center Freq: 2.440000000 GHz Radio St

#VBW 100 kHz

Frequency

01:40:20 PMNov 13, 2023
i ne

Avg|Hold: 100/4
Radio Device: BTS

Span 6.000 MHz|
Sweep 8.2 ms

Occupied Bandwidth

Total Power

Occupied Bandwidth

2.0701 MHz
28.978 kHz
2.521 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power

x dB

-1.21 dBm

99.00 %
-26.00 dB

2.0705 MHz
35.069 kHz
2.449 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

0.43 dBm

99.00 %
-26.00 dB

Marker 1 - Hz
NFE

SFGain:Low

Ref 20.00 dBm

Center 2.480000 GHz
#Res BW 30 kHz

Occupied Bandwidth

2.0749 MHz
39.781 kHz
2.506 MHz

Transmit Freq Error
x dB Bandwidth

‘Center Freq: 2 480000000 G|
™ Trig: Free Run
#Aten: 20 4B

#VBW 100 kHz

Total Power

% of OBW Power

x dB

Hz
AvglHold: 1001100

Radio Std: None

Radio Device: BTS

Span 6.000 MHz|
Sweep 8.2 ms

0.93 dBm

99.00 %
-26.00 dB
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7. MAXIMUM PEAK OUTPUT POWER TEST

7.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. | PXA Signal Analyzer Agilent N9030A | MY51380221 | Apr.01,23| 1 Year
2. Power meter Anritsu ML2487A | 6K00002472 |Jun.26,23 1 Year
3. Power sensor Anritsu MAZ2491A 032516 Jun.26,23 1 Year
4, RF Cable HUBER+SUHNER SU)S_%:GLE 505238/6 Apr.02,23| 1 Year
7.2. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm).

7.3. Test Procedure

Use the test method descried in ANSI C63.10 clause 11.9.1.3:
For Peak output power: Connected the EUT's Antenna port to PXA signal analyzer;
For Average power: Connected the EUT's Antenna port to Power sensor and power meter;

7.4. Test Results

EUT: Electronic paper display
M/N: EP-C131
Test date: 2023-10-26 Pressure: 102.3+2.0 kpa Humidity: 53.6+3.0%
Tested by: Jason Test site: RF site Temperature: 25.5+0.6°C
BLE-1Mbps:
Test Frequency Power Peak output Power Limit
Mode (MHz) Setting (dBm) (dBm)
2402 Default 3.687 30
GFSK 2440 Default 5.223 30
2480 Default 6.486 30
Conclusion: PASS
BLE-2Mbps:
Test Frequency Power Peak output Power Limit
Mode (MHz) Setting (dBm) (dBm)
2402 Default 3.688 30
GFSK 2440 Default 5.241 30
2480 Default 6.500 30
Conclusion: PASS
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BLE-1Mbps:
GFSK
2402MHz 2440MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

A 08:03:06 P [ F A DE:02:35PM Oct 26, 2023 [y
Marker 1 2.402186000000 GHz Avg Ty d ToacE i Marker 1 2.440222000000 GHz Avg Type: Log-Pur L o o
PHO: Fast Ly Trig:Free Run Avg|Hold:> 100100 TNO:Fast g Trig: Free Run AvglHold:> 100100
IFGain:Low Atten: 20 dB WFGain:l ow Arten: 20 dB

" 2 409 NextPeak!
Ref Offset 11 dB Mkr1 2.40 Ref Offset 11 dB
Ref 20.00 dBm 7 Ref 20.00 dBm

"

Next Pk Right

Next Pk Left Next Pk Left

n

Marker Delta

Mkr—RefLvi|

Center 2.402000 GHz Span 6.000 MHz Center 2.440000 GHz Span 6.000 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts) #Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts)

STATUS. = STATUS

Peak Search

N Trig:Free Run
Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Next Pk Left

Marker Delta -

Mkr—RefLvi|

Center 2.480000 GHz Span 6.000 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts)

STATUS.
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BLE-2Mbps:
GFSK
2402MHz 2440MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

& 08:05:49 M O Peak S m g A 02061 12F0 Oct 26, 2023 [rn—en
Marker 1 2.402504000000 GHz Avg Ty d ToacE i Marker 1 2.440438000000 GHz Avg Type: Log-Pur E o o
PHO: Fast Ly Trig:Free Run Avg|Hold:> 100100 TNO:Fast g Trig: Free Run AvglHold:> 100100
IFGain:Low Atten: 20 dB WFGain:l ow Arten: 20 dB

I\ 2.40 Akrl 2.44( GHz NextPeak
Ref Offset 11 dB Mkr1 2.402 RefOffset 11 dB Mkr1 2.440 438 GHz

Ref 20.00 dBm Ref 20.00 dBm 5.241 dBm

"

Next Pk Right

Next Pk Left Next Pk Left

N

Marker Delta

Mkr—RefLvi|

Center 2.402000 GHz Span 6.000 MHz Center 2.440000 GHz Span 6.000 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts) #Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts)

STATUS. = STATUS

Peak Search

N Trig:Free Run
Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Next Pk Left

Marker Delta -

Mkr—RefLvi|

Center 2.480000 GHz Span 6.000 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.000 ms (1001 pts)

STATUS.
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8. BAND EDGE COMPLIANCE TEST

8.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3mChamber(Svswr) AUDIX N/A N/A Aug.09,22| 3Year
2. 3mChamber(SE) AUDIX N/A N/A Sep.16,22| 3Year
3. Signal Analyzer Rohde & FSV30 104050 Apr.01,23| 1 Year
Schwarz
4. Amplifier EMCI EMCO0518A45SE 980965 Aug.25,23| 1 Year
5. RF Cable Shanghaichaoyu SFT21%5(')'(\)'|'\\A/'SM' 689241 Aug.25,23| 1 Year
6. Test Software AUDIX e3 6.100913a N/A N/A
7. Horn Antenna ETC MCTD 1209 | DRH15F03006 [Aug.23,23| 1 Year
Note: N/A means Not applicable.

8.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

Test Produce

Use the test method descried in ANSI C63.10 clause 6.10:

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:

8.3.

1.

Choose a spectrum analyzer span that encompasses both the peak of the fundamental

emission and the band-edge emission under investigation. Set the analyzer RBW to

100KHz and with a video bandwidth 300KHz. Record the peak levels of the fundamental

emission and the relevant band-edge emission, Observe the stored trace and measure the

amplitude delta between the peak of the fundamental and the peak of the band-edge

emission. This is not a field strength measurement, it is only a relative measurement to

determine the amount by which the emission drops at the band edge relative to the highest

fundamental emission level.

Subtract the delta measured in step (1) from the maximum field strengths measured in

clause 4 .The resultant field strengths are then used to determine band-edge compliance as

required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.
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4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.
8.4. Test Results

Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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BLE-1Mbps:
Data: 9 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
120L8vel (dBUVim) Date: 2023-10-17
108.0
96.0 2
84.0
72.0
60.0
48.0 1
36.0
24.0
12.0
l32310 2329, 23448, 2367, 2386. 2405
Frequency (MHz)
3ite no. : 3m Chamber Data no. HE=
Di=. / Ant, : 3m 2023 MCTD1z09-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env., / Ins. : 23.2%C/5Z.5% Enginesr : nier
Test Mode : BELE1M Z402MHz TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/ 1) [dE] (dE) [(dBuV) [(dBuW/m) [(dBuV/m) (dE)
1 23590.00 27.62 4,85 34.36 45.82 44,93 74.00 29.07 Peak
2 2402.34 27.61 4.86 34.36 96.79 94,90  ———-—== —————— Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—hmp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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Data: 10 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
12 ﬂLeveI {dBu\V/im) Date: 2023-10-17
108.0
96.0 7
84.0
72.0
60.0
48.0 . 1
36.0
24.0
12.0
l32310 2329, 23448, 2367, 2386. 2405
Frequency (MHz)
3ite no. : 3m Chamber Data no. 10
Di=. / Ant, : 3m 2023 MCTD1z09-3006 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env., / Ins. : 23.2%C/52.5% Enginesr : nier
Test Mode : BELE1M Z402MHz TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/ 1) [dE] (dE) [(dBuV) [(dBuW/m) [(dBuV/m) (dE)
1 23590.00 27.62 4,85 34.36 45.53 44, 64 74.00 29.36 Peak
2 2401.87 27.61 4.86 34.36 92.19 90.30 ——-——==  —————— Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—hmp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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Data: 11 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
12 ﬂLeveI {dBu\/m) Date: 2023-10-17
108.0
96.0 L
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0
36.0
24.0
12.0
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. r 11
Di=. / Ant, : 3m 2023 MCTD1z09-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAKE
Env., / Ins. : 23.2%C/52.5% Enginesr : nier
Test Mode : BLE1M Z450MH=z TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHz) [dE/ 1) [dEB) (dB) [(dBuV) [(dBuW/m) [(dBuV/m) (dB)
1 2480.27 27.80 4,93 34.35 97.64 Q6,02 - @ ———— Peak
2 2483.50 27.80 4.94 34.35 46.49 44,88 74.00 29.12 Peak
3 2500.00 27.80 4.95 34.35 46.54 44,94 74.00 29.0aA Peak

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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Data: 12 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
12 ﬂLeveI {dBu\/m) Date: 2023-10-17
108.0
96.0 1
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 2 3
36.0
24.0
12.0
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. 12
Di=. / Ant, : 3m 2023 MCTD1z209-3006 Ant. pol. : HORIZCWTAL
Limit : FCC PART 15C PEAKE
Env., / Ins. : 23.2%C/52.5% Enginesr : nier
Test Mode : BLE1M Z450MH=z TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHz) [dE/ 1) [dEB) (dB) [(dBuV) [(dBuW/m) [(dBuV/m) (dB)
1 2479.77 27.80 4,93 34.35 92.45 Q0,83 ————— - Peak
2 2483.50 27.80 4.94 34.35 47.04 45,43 74.00 28.57 Peak
3 2500.00 27.80 4.95 34.35 46.26 44, 66A 74.00 29.34 Peak

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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BLE-2Mbps:
Data: 13 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
120L8vel (dBUVim) Date: 2023-10-17
108.0
96.0 2
84.0
72.0
60.0
18.0[; y T T T e FE e R e T TP e
36.0
24.0
12.0
l32310 2329, 23448, 2367, 2386. 2405
Frequency (MHz)
3ite no. : 3m Chamber Data no. 13
Di=. / Ant, : 3m 2023 MCTD1z09-3006 Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Env., / Ins. : 23.2%C/5Z.5% Enginesr : nier
Test Mode : BELEZM Z402MHz TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/ 1) [dE] (dE) [(dBuV) [(dBuW/m) [(dBuV/m) (dE)
1 23590.00 27.62 4,85 34.36 47.56 45,67 74.00 28.33 Peak
2 2401.68 27.61 4.86 34.36 94.34 92.45  ———-em e Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—hmp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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Data: 14 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
Level (dBu\/m) Date: 2023-10-17
120
108.0
96.0 2
84.0
72.0
60.0
48.0 1
36.0
24.0
12.0
02310 2329, 23448, 2367, 2386. 2405
Frequency (MHz)
3ite no. 3m Chamber Data no. 114
Di=. / Ant, 3m 2023 MCTD1z09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C FELKE
Enwv. / Ins. 23.2%C/82.5% Engineer nier
Test Mode BELEZM Z240ZMH=z TX
Ant. Cable iwp Emission
No Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/ 1) [dE] (dE) [(dBuV) [(dBuW/m) [(dBuV/m) (dE)
1 23590.00 27.62 4,85 34.36 45.42 44,53 74.00 29.47 Peak
2 2402.63 27.61 4.86 34.36 95.87 94,98  —-—--=  —————— Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—hmp factor.
Z. The ewmission lewvels that are Z0d4dE below the official

limit are not reported.
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Data: 15 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
12 ﬂLeveI {dBu\/m) Date: 2023-10-17
108.0
96.0 i
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 S ROy PPV PP TP WP R pepPeRYS Sy PGS s PYSPPPH PR PP R e eSS
36.0
24.0
12.0
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 15
Di=. / Ant, : 3m 2023 MCTD1z209-3006 Ant. pol. : HORIZCWTAL
Limit : FCC PART 15C PEAKE
Env., / Ins. : 23.2%C/52.5% Enginesr : nier
Test Mode : BLEZM Z450MH=z TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHz) [dE/ 1) [dEB) (dB) [(dBuV) [(dBuW/m) [(dBuV/m) (dB)
1 2480.47 27.80 4,93 34.35 91.57 832,95 @ e Peak
2 2483.50 27.80 4.94 34.35 47.15 45,54 74.00 28.4n6 Peak
3 2500.00 27.80 4.95 34.35 46.73 45,13 74.00 2a.a8%7 Peak

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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Data: 16 File: F:i2023 Report\ TPVA1Z2310026R T EP-C13T\A1Z2310026R1-BT.EMG (64)
12 ﬂLeveI {dBu\/m) Date: 2023-10-17
108.0
96.0 i
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0
36.0
24.0
12.0
024?? 2483.6 2490.2 2496.8 2503.4 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. HE
Di=. / Ant, : 3m 2023 MCTD1z209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAKE
Env., / Ins. : 23.2%C/52.5% Enginesr : nier
Test Mode : BLEZM Z450MH=z TX
Ant. Cable iwp Emission
No. Fredq. Factor Loss factor Reading Lewvel Limits Margin Remark
[MHz) [dE/ 1) [dEB) (dB) [(dBuV) [(dBuW/m) [(dBuV/m) (dB)
1 2480.53 27.80 4,93 34.35 9g.27 Q4,65 @ ———— @ ————— Peak
2 2483.50 27.80 4.94 34.35 50.70 49,09 74.00 24.91 Peak
3 2500.00 27.80 4.95 34.35 46.397 45,37 74.00 28.63 Peak

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp factor.
Z. The ewmission lewvels that are Z0d4dE below the official
limit are not reported.
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9. POWER SPECTRAL DENSITY TEST

9.1. Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1, PXA Signal Agilent N9030A | MY51380221 | Apr.01,23 | 1 Year
Analyzer

2. RF Cable HUBEE;SUH SUCOFLEX-106 | 505238/6 | Apr.02,23 1 Year

9.2. Block Diagram of Test Setup
Please reference to section 2.4.

9.3. Limit
For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

9.4. Test Procedure
Use the test method descried in ANSI C63.10 clause 11.10.2:

a)
b)
c)
d)
e)
f)
9)
h)
)

)

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to 3 kHz < RBW < 100 kHz.

Set the VBW >[3 x RBW].

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the
RBW.

If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and
repeat.
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9.5. Test Results

EUT: Electronic paper display
M/N: EP-C131
Test date: 2023-11-03 Pressure: 102.1+1.0 kpa Humidity: 51.1+3.0%
Tested by: Jason Test site: RF site Temperature: 22.8+0.6°C
BLE-1Mbps:
Frequency Power density Limit
Test Mode (MHz) (dBm/3KHz ) (dBm/3KHz2)
2402 -10.367 8
GFSK 2440 -8.591 8
2480 -8.152 8
Conclusion: PASS
BLE-2Mbps:
Frequency Power density Limit
Test Mode (MH2) (dBmM/3KHzZ ) (dBM/3KH2)
2402 -13.059 8
GFSK 2440 -11.198 8
2480 -10.842 8
Conclusion: PASS
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BLE-1Mbps:

GFSK

2402MHz

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.401990000000 GHz
PHO; Wide
I Gain:Low
Ref Offset 11 dB
Ref 10.00 dBm

Center 2.402000 GHz
#Res BW 3.0 kHz

* #atten: 20 4B

#VBW 10 kHz

Avg Type: Log-Pwr

¥ Trig: Free Run AvglHold:>100/100

Span 2.000 MHz
Sweep 211 ms (1001 pts)

2440MHz

Agilent Spoctrum Analyzer - Swept SA
REssiSemch Marker 1 2.439994000000 GHz
PHO: Wide ()
FGain:Low
NextPeak|
Ref Offset 11 dB.
Ref 10.00 dBm

Next Pk Right

Marker Delta)

Mkr—RefLvi

Center 2.440000 GHz
#Res BW 3.0 kHz

Trig: Free Run
#Atten: 20 4B

1?
B T
. 'p,-rlylf ’ﬂll il 'y

#VBW 10 kHz

Avg Type: Log-Pwr Peak Search

AvglHold:>100/100

NextPeak

Next Pk Right
1

‘I

e

"he Marker Delta
h .

b

IL':‘_ il

Mkr—RefLvi

Span 2.000 MHz
Sweep 211 ms (1001 pts)

2480MHz

Agilent Spectrum Analyzor - Swopt SA

Marker 1 2.480000000000 GHz
PHO; Wide

Ref Offset 11 dB.
Ref 10.00 dBm

M.‘('Wlllmlwil.[ I

.,IJI'
VTR
I 'l‘)‘"I

Tt

Center 2.480000 GHz
#Res BW 3.0 kHz

¥ Trig: Free Run

IEGain:Low

m

" |1|'[|J|T H

#VBW 10 kHz

Avg Typs: Log-Pur
AvglHold:>100/100
#Atten: 20 4B

M s

J‘T‘ ) {"fl'm \\_r._m"‘ w\lv.
I

Span 2.000 MHz
Sweep 211 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Marker Delta)

Mkr—RefLvi
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BLE-2Mbps:
GFSK
2402MHz 2440MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spoctrum Analyzer - Swept SA
b 9 :17: 2023 g o ES 3, 2023
Marker 1 2.402000000000 GHz . Avg Type: Log Pur TRA REssiSemch Marker 1 2.440003000000 GHz ; Avg Type: Log-Pur Peak Search
S Trig: Frae Run AvglHold:> 1001100 - oo Trig: Free Run AvglHold: 100100
ow © #Atten: 20 dB Adttan: 20 48
NextPeak prE— . NextPeak
Ref Offset 11 dB ¢
Ref 10.00 dBm

Ref Offset 11 dB.
Ref 10.00 dBm

Next Pk Right Next Pk Right
5

\,1 o “"”{”H W '[HMH,‘HAV ﬂ‘ -h’l
| \

} Marker Delta 1 \ Bt Marker Delta
i i

P F
L P{‘IJIHH‘L[‘H u
| Nl

A 'I,M'WT'“.. e o
‘lhfﬂ‘lﬂfl.lllll'w [ Ml 1|F h M 0 1 o ||| r ““

Mkr—RefLvi Mkr—RefLvi

Center 2.402000 GHz ‘Span 3.000 MHz Center 2.440000 GHz

‘Span 3.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316 ms (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz

Sweep 316 ms (1001 pts)

2480MHz -

Agilent Spectrum Analyzor - Swopt SA

Marker 1 2.480009000000 GHz Avg Type: Log-Pur TRACE| Peak Search
'PHO: Wide —+— 17ig: Free Run AvglHold: 100100
I Gain:Low #Atten: 20 dB

NextPeak|
Ref Offset 11 dB.

Ref 10.00 dBm

Next Pk Right
‘1
g

e
i\ 1 mwl.” Marker Delta| J—

Wi

Mkr—RefLvi

Center 2.480000 GHz ‘Span 3.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23202 Page 74 of 76



®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: APYBSC0004

10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product is shrapnel Antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain
of the transmit antenna is 2.51dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23202 Page 75 of 76




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: APYBSC0004

11. DEVIATION TO TEST SPECIFICATIONS
[NONE]
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